B e

,f Water Tr.eat;nenf s
- and Sanitation

Simple Methods for
Rural Areas /N :

- -H.T.Mann
D.Williamson

L RS e e e

i e SR




Water Treatment
and Sanitation

A handbook of simple methods for
rural areas in developing countries

by

H.T. MANN
D. WILLIAMSON

@Intermediate Technology Publications Ltd
First printed June 1973
First revised edition January 1976
Second revised edition July 1979

Published by Intermediate Technology Publications Ltd
9 King Street, London WC2E 8HN, U.K.

ISBN 0 903031 23 X

Printed in England by The Russell Press Ltd, Nottingham.

- so



—

Contents

Introduction

Chapter 1 The Selection of a Water Source and Simple Water Testing
Chapter 2 Water Supply

Chapter 3 Water Treatment
[...]
and flap valves made from the same material

31




Main tube. Of any light
materisl, need not be
round

High Lift
can deliver
directly to
head tank

Fig. 15. THE SIMPLEST PUMP

Plug

4——-?3% )

Construction of Pump Heed

Low Lift
will give highest
flow rate

Valve seat and guard may
be wood, plastic or metal

Valve face and hinge can be
asingle strip of inner tube
rubber

Sloping Lift
can be hung from a
suitsble frame

32




Fig. 16. THE ROPE LIFT

FF

Head
tank

Overflow

Delivery

Operating handle

Deflector shield and pulley
housing

/I

33




Fig. 17. BUCKET LIFTS IN SMALL WELLS

Concrete slab elevated to
prevent surface water
contamination

Windlass

Rope guide to ensure that the bucket
faces the collecting tray correctly

~

Delivery pipe

Self tipping bucket fitted with long
bridle, pivoted just above the centre
and a light counterweight

A modification which can be fitted to a totally enciosed well head or may be adspted to deliver directly to a head tank.




Fig. 18. THE SHADUF

Counterweight

The traditional Shaduf

Head tank

| —I—— |

Flexible hose

Head
tank

‘I‘_\.l h

_Jl

Rigid pipe

Modifications to enable direct delivery to head tank

The improved Shaduf

=

35




water delivered depends on the surface area of the rope and the speed with which
the apparatus is worked. Delivery rates of 15 I/min can be achieved by hand-driven
lifts; cycle powered rope lifts can deliver more rapidly.

Bucket lifts

In the smallest rural communities with the minimum of resources, bucket lifts
may be the only type of water-lifting device within their capacity to build. The
windlass-operated well bucket is well known in rural areas in Europe and is illust-
rated in Fig. 17.

Care should be taken with bucket lifts to ensure that only the well bucket is
dropped into the well and if removed it should not be placed on foul ground.
Proper protection from surface water and if possible covers should be provided at
wells. The self-emptying bucket types can be adapted to fill a head tank directly.

The traditional Arab ‘shaduf’ is a useful and simple device for lifting water but as
it is not known in many other parts of rural Africa it is shown in Fig. 18 with a
simple modification which will make transfer of water from the bucket more con-
venient. This type of self-emptying bucket can also be adapted to fill a head tank
directly.

Special note on pumps and pipelines

Pumps and pipelines of the cheapest and simplest types may be all that is pos-
sible in some situations. If well made, well looked after and protected from neglect
and abuse they can give good service for a long time. Even the best types of pumps
and pipelines will fail if badly installed and neglected or abused. In many situations
an immediate improvement in public health can occur when simple equipment is
installed and properly used. Simple equipment can form a basis or nucleus from
which the most efficient system can be developed as resources become available.

When using general charts for pipe design, such as those given in this chapter, it
must be remembered that not all batches of similar class of pipe have exactly the
same diameter or exactly the same roughness. Some allowance may need to be
made for this. If pipe manufacturers provide charts specifically intended for their
own pipes then those charts should be used rather than general charts.




Useful Factors

1 cu. ft. of water contains 6.24 gallons or 28.4 litres.
1 cu. metre of water contains 220 gallons.
1 gallon of water weighs 10 Ib.
1 cu. foot per second = 540,000 gallons per day.
1 horse power = 550 ft Ib/sec
= 746 watts
For calculating horse power:

B.H.P. = Flow (litres/sec) x pumping head (metres) x 100
efficiency (%)

76
kW = Flow (litres/sec) x pumping head (metres) x 100
102 efficiency (%)

Metric Units

1 kg (kilogram) = 1000 g (gram) = 2.205 Ib.

1 g (gram) = 1000 mg (milligram)

11 (litre) =1000 ml (millilitres) = 0.22 gal.

1 mg/l = 1 milligram per litre — considering solutions of substances in water mg/I
is approximately the same as parts per million (ppm or pp 106)

1 m (metre = 100 cm) = 1.094 yards

1 cm = (centimetre) = 10 mm (millimetre)

254 cm = 1inch

1 m3 of water = 1000 |, weight 1000 kg. approximately 1 ton UK

Abbreviations

A.R. — analytical reagent, a high quality and very pure form of a chemical substance.
BOD - biochemical oxygen demand, see p. 63.

Cl, — the chemists abbreviation for chlorine, it is also used to represent one
molecule of chlorine.

E.coli — Escherichia coli, a common intestinal organism or bacterium. Its presence
in a water supply indicates pollution from human or animal excreta and maybe
accompanied by organisms of serious diseases.

Gal — gallon. Throughout this handbook the UK or Imperial gallon is used. Other
publications may be found which use the US gallon which is not the same measure.

1 gal UK = 1.2003 gal US = 4.546 litres

SS — suspended solids, undissolved matter floating throughout the depth of water.
SS maybe of animal, vegetable or mineral origin and a proportion is able to settle
out.

37




Chapter Three

Water Treatment

The treatment of water for small communities can be considered in four sections:

a. Storage and settlement

b. Flocculation and settlement

c. Filtration

d. Disinfection or sterilization
Wherever possible all water supplied for public consumption should be free from
harmful organisms. Many deep boreholes or well protected springs may provide
water substantially free from microbiological impurities, this can be verified by
bacteriological tests if possible. Most surface waters and shallow wells in tropical
areas are exposed to faecal pollution by animals or people, and if such sources
are used they should be disinfected or sterilized. It is usually cheaper and easier
to supply good quality water that requires little or no treatment, than to treat
polluted water which may be easier to obtain or to pump. Where disinfection is
found to be necessary, proper care and regular chemical testing should be ex-
ercised at all times, as only one act of carelessness or folly can have serious con-
sequences.

Most water supply installations embody some form of primary storage tank or
pond and its value as a settlement tank cannot be under-estimated. Where there is a
danger of bilharzia infection, if protected storage is introduced for a period of 48
hours the cercaria are unable to infect a host and will die. Some authorities consider
that 36 hours is sufficient. Other organisms may be reduced in numbers by the
same method, though for most bacteria, storage times in excess of a week are neces-
sary to produce a significant reduction. Two weeks’ storage can reduce bacteria
populations by 50 to 90 per cent depending on the severity of pollution. Prolonged
storage in uncovered tanks can produce thick algal growths and may encourage
mosquito breeding; precautions must be taken to prevent these occurring. All
storage tank inlets should be screened to prevent contamination by gross suspended
matter and tanks should be covered to protect them from birds and small animals.
Storage tanks may be constructed from steel, or excavated and if necessary lined
with concrete, brick or with polythene film.

Flocculation and filtration may be required to remove further suspended solids
and colour from the raw water to render it safe and acceptable in appearance for
general use.

38




Flocculation requires the careful dosing of the raw water with chemicals and is
considered beyond the scope of most small developments. It will however be dealt
with in general terms.

Filtration is the passage of the water through a sand bed which will retain the
suspended solids. Various methods of sand filtration will be outlined, some well
tried on modern water treatment plants and others given here as suggestions for
local development.

Flocculation and sedimentation

In order to increase the capacity of filtration plants, it is possible to coagulate
suspended matter by the use of chemicals, and then allow the heavier particles
to settle.

Coagulants:

1. Aluminium sulphate (sulphate of alumina, alum, aluminoferric) — often the
only chemical available.

2. Sodium aluminate — usually used in conjunction with aluminium sulphate

3. Ferrous sulphate and lime

4. Ferric chloride

The choice and dose of these chemicals will depend on the characteristics of
the water to be treated and can be found only by laboratory experiments on the
raw water. The dose rate may be from 5 mg/l to 100 mg/| of coagulant.

The settlement of the heavier particles can take place in either horizontal or
vertical flow tanks (Fig. 19). The sludge must be removed from the floor of hori-
zontal tanks. In the case of vertical flow tanks the flocculated material can form
a mass called a blanket which is held in position by the upward velocity of flow
of the water. The blanket then acts as a further filter to aid the removal of the
flocculated material. Coagulant solutions may be added to water by continuous
doses (Fig. 20) if a reasonable uniform rate of flow is maintained.

It can easily be seen that flocculation and sedimentation require a large amount
of initial capital expenditure on plant and tanks and then require continual chemi-
cal dosing and maintenance. The cost of any water thus produced is bound to be
high.

Sand filtration

Many methods of sand filtration can be considered and each may have particular
advantages for any one scheme.

1. Rapid sand filters

These can be either open tanks (rapid gravity filters Fig. 21) or closed metal
tanks where the water passes through under pressure (pressure filters).

Water is supplied to the top of a bed of sand about 1 m (3 ft) deep supported on
a layer of graded sand incorporating a system of underdrains. In order to maintain
adequate flow an operating depth of water from 1% to 2 m (5 to 6 ft) must be

39




Fig. 19. SEDIMENTATION TANKS

+81  Inlet baffle
'

/0 Scum board

Effluent outlet

|

e@omeccscoc acams - JN.

SRl B W

Tank floor sloping N
towards drain at 1 in 10 3|
”

s T
oes®

Sludge drain

Sule
A

ee o
3
e ) )

Horizontal flow type

Cylindrical
inlet baffle

Vertical flow type

40




Fig. 20. DOSERS FOR CHEMICAL SOLUTIONS

Air inlet hole
in cap must
be kept clean

Tap or clip on
delivery to control
rate of dose

Simple Type using glass
or plastic bottle

Painted tanks must

Wood or plastic float

carrying plastic tube with

inlet hole 5¢cm below f
surface

Tap to control
delivery rate

Approximate constant head tap

Flexible
connecting tube

Fine bore air inlet
tube with tap to give
fine control of
delivery rate

coarse control of
delivery rate

A
% Constant head |
[
L]

-y

Simple Mariotte Type

inlet tube with
adjustable tap

Chemical
stocktank

Constant level tank
with ball valve

Flow calibration

Main water inlet
PRE———|

Solution delivery jet

« Final delivery

Float on pivoted arm V-notch plate

Variable head type coupled to V-notch measurement of flow gives a dose rate approximztely proportional to flow

1




maintained above the sand. The total through-put can be as much as 2400 to 7200
litres per m2 (50 to 150 gallons per sq. ft) per hour. The filtering action of the
rapid sand filter is entirely mechanical and suspended matter is accumulated in the
voids until the through-put drops to an inadequate level. At this point it is neces-
sary to clean the filter by backwashing with filtered water and frequently by agi-
tating the sand bed mechanically or with compressed air.

The necessity for frequent backwashing requires trained staff and frequent
checking. However a rapid gravity filter is compact and efficient and is very suitable
for large installations on restricted sites.

When used in conjunction with sedimentation and flocculation, almost any
water can be clarified by rapid sand filtration. Professional advice is however
required before any work of this nature is undertaken.

Fig. 21. RAPID GRAVITY SAND FILTERS

— = e a— e = w1 Perforated inlet pipe

Operating head 1 to 2m above sand

(5 Top drain cock T ]

o e cecomnee oo,

Sand 0.5 to 1 mm
1 m deep
becocowoscccaca

Gravel 30cm deep

AL T Ch gy

Filtered water inlet

Storage tank
Draincock
<=
r":
Backwash pump —
->
Operating sequence ¢

While the filter is operating keep the draincocks and the stopcock in the backwash line closed.

To backwash, shut off flow of incoming water, close filtered water stopcock. Open top draincock until the water
above the sand has drained. Open the valve in the backwash pipe and start the pump. Allow surplus water to overflow
through the top draincock until the sand is clean.

In some filters this operation may be assisted by raking the sand from above or by blowing air from a compressor
through the sand bed from below. After backwashing is completed, reset the valves and restart filtering.

42




Fig. 22. SLOW SAND FILTER

Operating head %2 to 1 m
Floating outlet perating °
e ¢ mecccetmtcamocen o scmeomonme seomeame e ece e oo
Sand 0.2 to 0.5 mm grade 1 to 1.2 m deep
/ o or emsttsmoncen oo mwe s oaere e camemaciscomo s ceinem m,
o — s - a— — o o— - e —
— e w— T a cus e oo - - e > o ——

Support bed of graded gravel with underdrains

f-Z — —y—“ Water inlet

Operating sequence

When the filter becomes blocked, it may be cleaned by stopping the flow of incoming water. Drain the bed to expose
the sand. The surface layer of 3 to 5 cm of soiled sand may then be removed with shovels. When this operation has been
carried out 3 or 4 times a fresh layer of clean sand should be put in position to maintain the thick of the bed.

2. Slow sand filters

The structure of a slow sand filter is similar to a rapid sand filter in that water
is supplied to the surface of a bed of sand of somewhat smaller particle size, about
0.2 to 0.5 mm and about 1.2 m (4 ft) deep supported on a bed of graded gravel
incorporating an underdrain system (Fig. 22). An operating depth of about % to
1 m (2 to 3 ft) of water must be maintained above the sand level and the rate of
flow restricted to about 100 litres per m2 (2 gallons per sq. ft) per hour. Initially
the filtering action of a slow sand filter is the same as that of a rapid filter but
suspended matter accumulates at the surface of the sand layer and in a short
time a layer of living organisms forms which adds a significant biological purifying
contribution to the mechanical filtering action. This enables colloidal material
to be removed and the bacterial counts of the raw water are reduced considerably.
Dissolved inorganic and organic material is also consumed by the biological film,
resulting in some improvement to colour. The slow sand filter cannot be back-
washed in the same way as the rapid filter and when cleaning becomes necessary,
much less frequently than with rapid filters, the soiled surface of the sand is ex-
posed by draining and must be manually removed to a depth of 1 or 2 inches. A
freshly cleaned bed requires a little time to re-establish treatment so that some
duplicate equipment must be installed in a slow sand filter plant. The advantages

43




of slow sand filters lie in their great simplicity. The maintenace of slow sand filters
is simple and requires less critical attention than rapid sand filters. No chemical
dosing is necessary with slow sand filters. The serious disadvantage of the slow sand
filter is that it requires 40 to 50 times the land area of a rapid filter with the same
through-put. In rural situations where space and labour are not serious considera-
tions, this type of plant offers many advantages.

In the tropics exposed water may grow dense growths of algae and may also
encourage mosquito breeding. Precautions should be taken to control these diffi-
fulties.

3. Upward-flow sand filters

Considerable experimental work has been carried out on upward-flow sand filters.
In these, raw water is introduced into a gravel layer supporting a bed of coarse
3-4 mm sand about 30 cm (1 ft) deep. In its passage upwards, coarse suspended
matter is retained in the lower part of the sand bed and finer material is progres-